1

BRAKES and CONTROLS 15
USED
GROUP, PART NAME I PART | Z5%
! and DESCRIPTION sk SCAR
” . 515 (516
15. 000 - BRAKE SUFPORT FLATE-FRONT
Plate, Bight (incl., Adjusting Cems)ee..e.cevererunnennenn A s e 200176| 1| 1
Plate, Left (incl., Adjueting Came),......cvveuevnenn L R R 200177) 1| 1
Bolt, 3/8"-24 x 7/8" Ex. Hdieevuvrronuunn S AR v A bt R Rl T
Lockwasher, 3/8" Med........cu.. S e SO OO DA S g S0 3 192| & 8
L R L e g e T e e s T 128, 8| &
Adjusting Cam, Sho®.......... ST e S e e e s cee-.. 203284 L L
Lockwasher, 3/8% Medi..cevuvescoorconnrons e B T AR P T T
Fat, 3/8"-24 HX, .ovvvereannnns RGBT e e A DR .203255 T
NOTE: Above parte are as illustrated and listed in "19L49 Combined
Chaseie and Body Parts Iist! revised May, 1949,
15,001 - BRAKE SUPPORT-FRONT
plate, Right (incl, Adjusting Cams)....... b BT gt i Sl e 206778 1| 1
Flate, Left (incl, AdJUEting COMB)...eus.vesveessncsanseens e et e OB TTG ] BT Y
Bolt, 3/8Y-2L4 x 7/80 Hx, Bdui.cccaceassaness AR S T T P T e £ o 2010482| 8 8
Lockwasher, 38" Med....cecvevaunnvencss T et PR TRE 192| 8 8
Hut, 3/8%-24 Hx...o.ovnvnunn A e PP de SO S T loahine Pyt 188| 8| 8
Adjusting Cemi, BHO®...cercucucsscesaness Figacs) e e T e kel B8 206601 4 4
Springwasher (Innmer) 1 1/W" O.D,....c...... S AP i S MR o 5 A 206602| 4 4
Flatwasher (Outer) 13/16" O, Deucs . vciccecnnrnass e SRRty Sy e 206599 4| L
L S T s e R A R SR L T T o e STt 206600 4| 4
EInSAAYTe Sine S Omms s S S e s S R sl s AT o 206593 bou
I o R g, e A A N L AR 206594 4| Y
Flatwesher. ..cooeavesnssnneness e e farara e lele e Tals aEe s ot AL cr o B B i ok R 206595, 4| b
NOTE: Above parts are as illustrated on Page 2 (Self-Centering PBrake
only) Brake Publication issued Auguet, 19L4g,
15,002 - BRAKE SUPFORT PLATE-REAR 'i
Flate, Eight (incl, Adjusting Cams).......covvevcvnnennnancaranceanaa. 200178 1| 1
Plate, Left (incl. usting Comm). ... Sl v ot as Sy ot e (003 B ) B LD |
Bolt, 3/8"-2Lk x 1 1}1;" L AR I R o S ORI A e GO 200387 12|12
Lnnkwaahsr, LT R T o SR L e S S e ) : 40| 12|12
Hut, 3/8M-2h HX. . eousunssseana S PO e e e A P e e B e 188|12|12
Adjusting, Cam, SHOB. ... civivornssanesssnea A R NIRRT 203284 4| L
LOCKWARNeT ., s vuseservtvsnnssosnanrensnss S T A AT | e 192 4 4
Hu-t'l 3;3“-21* Hx‘iiqi --------- Setntawen T I T I R - 253255 Ly
| IMPORTANT: See Note following Group 15,000,
15,003 - BRAKE SUFFORT PLATE-REAR
Plate, Hight (incl, Adjusting Cems)............. it AL henmie 206780| 1| 1
Elate, Lefi (incY, Adjusting Camp).. iy veseiasinsnsonatssnasssns .. | 206781 1| 1
Bolt, 3/8¥-2h4 x 1 1;1+“ B o oy e uTa a s aa = 58" Pa alala s T4 o TuTaleTu v a e e e min oTaTs o 1| RODSB TH(ILE |(LE
Lockwasher, 3/8" Hy....ecveeenenciasss e L A LR A S REAa AL 3U0|12| 12
ey e et L R SR e & o T 188[12)12
Adjupting ECam,« Shom Sl i s e A G 206601 4| &4
Bpringwasnher (Trmer) sl AR O D s e L e e N ...|P06602 4| U4
Flatwasher (Outer) 13/16" 0.D........ e e T . |206599 4| 4




15 BRAKES and CONTROLS
D i
GROUP, PART NAME and DESCRIPTION PART | i
! o NUMBER | MODEL
TV W G 515 (516
15.::33 - BRAKE SUPPORT PLATE-REAR (CONT'D.)
|
“ cu H&HhBrI *E TP FEEER ST EFEFER TS R EET R TR TFE T o A FoEow @ Fa ¥ B g " @& & @ 0 d g e EGESOG t‘_ ﬁ
Pin‘ Ld‘juuting cml iiiiiiiiiiiiiiiiiiiiiiiiii U A R A ) [ RN - a}ﬂjg __
aprilngl &g e g ¥ Fa s a TR tEFRET AR R R COE I R N ®® F s an Fagageww U B Y | ED%?E l‘i h
Flat-wanher.,. ------------- R R R A R R R e R R R T 2'.]6595 ]'I" }'l‘
IMPORTANT: See Note following Group 15,001, i ,
o | i
15,004 - BRAKE SHOES | i
|
Shoe Set, Std. (incl, U4 Shoes and TANIngB)eu.eeeesrveavsnnsnnnnsesnnns 200180| 2| 2
Shoe Set, .030 Overelze (incl, 4 Shoes and Linings)........ ks e 203090| *| *
iy (o Py e e S B s A el o gt o L on .....|200187| 8| 8
Spring, Pull Beck (Cylinder End)........ X AR e S e i 4 1 U B R
Bnring R PISBack (AR Cho X ERA Y o e o aioretar ot ety i BRI A, e 200189 4| 4
IMPORTANT: See Note following Group 15.000.
15,005 - BRAKE SHOES
Shoe Set, Std, (incl, U Shoes and TAnInga) ... eeren e eenroneesasnnas 206782| 2| 2
Shoe Sat, .030 Oversize (incl. 4 Shoes and Linings)....... LA e o 206783 *| *
Sprine e el It Back (OrLARASrTENA) . o uiaraiorate/atersratitolclete s biattataratats elutein e s aTa e x 206582 U4l U4
Spring, Pull Back (Anchor End)eee..ceeevesees. s A e Sl el Lt 206581 4| 4
IMPORTANT: See Note following Group 15,001.
15.006 - BRAKE LINING SET
Lining Set, Std. (incl. Rivets).....ecvuuueenn.. L i 200181 2| 2
Lining Set, .030 Oversize (incl. BAVEL). ... ....oomsomom e, .| 203001 * *
IMPORTANT: See Note following Group 15.000. ;
15.007 - ERAKE LINING SET
Lining Set, Std. (coneists of Forward and Reverse Lininga, Riveta,
Plug and Thickness Gauge)(for One AxLe). .. .ees veeerecncnncnns s hee.. | 2065TY| 2| 2
Lining Set, .030 Oversize (coneists of Forward and Reverse Lininga,
Rivets, Plug and Thickness Gauge)(for One Axle)........ T N 206580| 2| 2
IMPOETANT: See Note following Grnu__:n_:_lﬁ.ﬂﬂl.
15,008 - HAND BRAKE OPERATING LEVER (IN REAR BRAKE)
Lever, Right........... R S P e T e A e A At B o B e o, 200190 1| 1
Lever, Left......... R S T T L e e Bl 200191 1| 1
D o o e i T L e T e L o 200192 2| 2
Springwasher....... e e R A i LIS 2x 20019% 2| 2
LS o oo tn DR e O e A e e e ok Ml SN, S Lo s o ol § o ool et B 200194 2| 2
IMPORTANT: See Note following Group 15,000,

*As Hequired €0




BRAKES and CONTROLS : 15

| "usep |
DESCRIPTION PART | Cag
GROUP, PART NAME and DESC 0 o 4| CARN
4 515|516
15,005 — HAND ERAKE OPERATING LEVER (IN REAR ERAKE)
Lﬂverﬂdpin‘ Eight... ------- TR R L R I I R N R ) Eﬂs&}h’ 1 1
iLB"rEr an&. Pin. 'LBft— ,,,,,,,, PP FrE sEAE Lt R EEE R R AR R R R E R : EUEmE 1 1—
'G‘ “ﬂﬂhﬁr..--.; ----------------------- W E R AR R RS R LR B DL EUEEDT E E
Iliﬂk.......,...,..,..... lllll R B I B O B N BN B O B RE B BN RN R DL L R L L R LR R EGETSIL Ei E
IMPORTANT: See FNote following Group 15,00L. :5
15.010 - BRAKE CYLINDER-FRONT
Cylinder, Bight............. with Flat Shoe Contact | ovuveveseen.. 200197 1| 1
Cylinder, Left, .. _.......... Surface on Fleton Dl e e 200198 1| 1
B Y v TR TS0 £ 1T RS L S B e e L 200196 4 4
15.011 - HRAEE CYLINDER-FRONT
Cylinder, Bight............. with Slotted Shoe Gont.ant:l_ .......... ...|206609| 1| 1
Cylinder, Left.............. Surface on Platon  _J ............. 206610 1| 1
Bolt with L/W, 5/167-18 x 7/16" Hx. Bd,.c.viivniennrans oAy ol B 200196| 4 L
15,012 - BRAKE CYLINDER-REAR |
Cylinder (with Flat Shoe Contemct Surface on Pleston)..........c.cevueas 200199 2| 2
Bolt with L/W, 5/16"-18 x 7/16" Hx, Bd,.......... Fodd wa e e NG 200196 4| U4
15,013 - BRAKE GILIEDEE-EEAE
Cylinder (with Slotted Shoe Contect Surface on Piston)e........ee.....|206611| 2| 2
BSLENWL RN/, 5/ 6N=18 x T /1M BR (B, ... eransesssanasan-ses oot | 200196] 4| 4

15,014 - BRAKE CYLINDER REPAIR KIT

T e P ap o B P TP 20104y | *| =

Repair Kit, Rear............ SR T T RO L S 2010L3| *| =*

15,016 ~ BRAKE CYLINDER BODY-FRONT

Body.c BYghts o= vk is o, L L S R o s e R 2n10ls| 1) 1

o b o, e e R e AR S o0 e A i Lo A veesess |2010L6| 1| 1

A TR R TR S o g P AR 201616| 2| 2
Serew, No., 10-32 x 1/L4" R4, Hd, AR s R S o 34 2| 2
TLockwasher: «Ho: P10 Mad: pod cas Bl aa So orea o b s s s L s e dald i 25| 2| 2

15.018 - BRAKE CYLINDER BODY-HEAR

Body..... s e O S o A b b s e e s ol 201047
Bleeder Valve,........ e oraTe e o £ e 4y T e 2o10lgl 2| 2

M
3%

15,020 - BRAKE CYLINDER FISTON-FRONT WHEEL

Piston, Front (with Flat Shoe Contact Surface)......... o TR AR e 201050, 2| 2
*As Required

61



15 BRAKES and CONTROLS
USED
GROUP, PART NAME and DESCRIPTION PART | Cap
’ an NUMBER | MODEL
; it 515|514

15.020 - BRAKE CYLINDER PISTON-FRONT WHEEL (CONT'D,)

Fiston, Rear (with Flat Shoe Contact Surface).............. T 201049 | 2| 2

Piston, Front (with Slotted Shoe Contact Surface)..........eoecvueeess 206b12| 2| 2

Piston, Rear (with Slotted Shoe Contact SUTTACE) ... .cuvruerrennnnnens 206613 2| 2

Cap s Fronto . A N T e S st A R e . 201052 | 2| 2

Caps Rearasi i . e Ao SO DO el E (el ey S LS g ce..|201051] 2| 2

Spring, Return........... e R i, Pt e R e s s g KR SO R L S e 201054 2| 2

L oA S Ca s P e S AT el L S+ 2§ SATe e ToYeriral s e veres [2O161T| 4| U

15.030 - BRAKE CYLINDER PISTON-REAR WHEEL

FPiston (with Flat Shoe Contact Surface),....... R e TR AR At e R A 201049 | 4| 4

Piaton (with Slotted Shoe Contact Surface)......... T b e Ay Wt s e 206613 4 L

T 5 L T P 8 A b B s Bl P i, DU i i os oy gl e B9 e e AL et 201051 L 4

Spring, Return....... N A im0 L e S i Rl R 201055 | 2. 2

B0 e R e et e i LA e v 201053| 4 L

15.035 - MASTER BRAXKE CYLINDER

Crlitnderg(leaatPLtEingg) s whta Surec L0 0 taa S cln e TR a e o vee. |200056| 1| 1
Bo T e N Al e ) My o B e iy an S o euy| 2| 2
Lo clrwaghier X7/ ERSTA G Mo th S S0mal S S s S e e 201 2| 2

Fitting, Outlet.......... G e retatats O A e o T s e Sy S L 203549 1| 1
Gaskat, 33/64" I.D. . .......c..u. Sy AT LAY A e ... |201059| 1| 1
Bol Vs nin s s s i e e e S L R 201058 1| 1
GaB e R L o N oo, fa avaia o aln e e st oo o sm o e diale 515 2 201060 1| 1

T ok B S BT P T A S ot i e S atataivials e e et it et ey TN L 203329 1| 1
e T B T e b i o e O S s Flbe Sl A Rt e AT e 203330 1| 1
Bolt, 1/U¥-20 x 3/Ut Hx, Ha, Tap........... Fet ke e R I e 701| 6| 6

Plug'r Hller Hnleiirlv--ot-t-----lt--r--t-a-;--o-t-;-;--i------l+'-a----- 20333- 1 1
B B e e o e S T LY SO P S T s S T I 2033341 1| 1

e T B e e R S e e e T 201622 1| 1

fiptnnie cRalt el SRt T R e s N o SOl 203335 1| 1

R P T O o Ta a alar £ oy e bttt B A B s M 201624 1| 1

Spring. ... ... RO et i e B A B AT A I T e 201623 1| 1

Platal Piﬂntﬂin EtnP¢-1 ------------------------------------------------- EDlEEE 1 1
Hatalnar, o T e A A S I BV e T o L OBt Pen e 201627 1| 1

Eﬂ'd"l Fiﬂtﬂn P'L'lﬂh...‘. --------------------------------------- AR Eﬂ3356 1 1

Bnot‘.-.. ....... "ERE TS R xRS Rk TR PR YRR R AR LI R ) - oy Eﬂj}}‘r 1 1

15,036 - MASTER BRAKE CYLINDER ACCESS HOLE COVER (IN FLOOR PAX)

COVers s vsseseasasanssonnas TR T O i W o T o T S N e 13 20k109| 1| 1
B R S T s e - ME L b R 204110 1| 1
Serew, Wo. 10-12 x 3;5" Rd, Ed. Cr, Bec. T@Deeeececusnss s e date s s e ats 609| 4| L

|

!15. 04O - MASTER BRAKE CYLINDER REPAIR EIT AND FLUID

Rapa'ir Kitlivr-allaq.--- LA R R R R N I E R N L _3_3 x L

IH?d.rﬂ-“li{: Br&j’:e Fluid {12 05..] ---------- R R R L T T e R R Eﬂﬂlgh 4 0

H:,r&.raulic Bralcak T Ll A (e P S Bk T A AR s 202152 *| *

Hyﬁraulic Brake Fluid (Gal.)....... et et o L e e e e e L 20215%| *| *

o
As Required 62




BRAKES and CONTROLS

15

USED
PART PER
GROUP, PART NAME and DESCRIPTION CAR
MUMBER | MODEL
515|516
15,040 - MASTER BRAXE CYLINDER REPAIR KIT AND FLUID (CONT'D,)
HydraulictBralkce Fruld (5 Gals ) s b i e Bt e o SEIEGI s ke 202155| *| *
15,060 - MASTER ERAXE CYLINDER TUBE (CYLINDER TO FRAME TEE)
Tube (incl. Nuts)(except Convertidle)............. S aee aiewe s slov] onlilyyglg 4
Tube (incl. Nuts)(Conv, onl.ﬂ..... AR R “""”“"""'””LEDM]'T 1
Glip--- ko R e Ry s EpEr A E AR R R EFET YRR R R AR R E R RO B I A mlgul 1 1
FBut, 3/8"-24 Hx, :3f16" Inv. 1‘1. Tuha.. s S B e e i | (F e I ) el ]
15,062 - MASTER BRAKE CYLINDER FRAME TEE
TeeliliiI'Iliiil'tlln-tll'i"l'll'i'l- ---------- P E AR TR R RS EEEAE SRR RS Eﬂlﬁﬁh 1 1
Bolt, 5/16%-12 x 5/8" Hx. Bd, Tap........... e M e IRy o -y T TH 3
15.06L4 - FRONT BRAKE TUBE B
[Tube, Bight (incl, Muts)(Freme Tee to Front Brake Hose)..........veee. 2olg| 1| 1
Glipilllti'l-l#i vvvvvvvv L B T I " R R RS PR R R P FESE R FEE SR EEEE EREF R EER ED]-S]'“- - ‘
Ifube, Left (incl, Nate)(Frame Tee o Front Brake Hnue} 204418 1| 1
Gli 'l‘-l'll'l'!l"lll'lllillli'lliull LI O N O R B R P ER R FE TR EE SRR - W Eﬂlﬁt‘l‘ 1 1-
Fut, 3/8%-24 x 3/16" Inv. KPS Mba o b e e 202142 4 L
15,068 = FRONT BRAEKE HOSE
Ho'e"'.-l'l1""l"l"l'"l"l'"I'-'I'Il-'l"l"lllllll'iliii*i!i—*"ii'ii!-lll' llllllllll - e EEE - EB}-GEG E 2
cliPi spring ------ L N N LN N N I R e R E R R TR Eﬂlﬂ-fl 2 E
‘Gﬂ"ket"i!l'llll'l'll"l'!ll'liitilllll'lql'll--llllll-nllllil'll'l ttttttttttttttttttttttttt EDIGE? 2 2
15.070 - REAR BRAKE TUEE (FEAME TEE TO REAR HOSE)
Tube (incl. H‘uts}}? o T ) R e PR O P s e g e (s 205387 1| 1
Glipl -sprin'g' 3 1 . T‘ubﬁ. ----------- EEE R R R e R TR RN RN R E SRR Ealshl 5 5
Fut, 3/8"-24% Hx, x 3/16" Inv, Fl. Tube............ e D e L L 2p21k2| 2| 2
15,074 - REAR BRAKE HOSE (BRAKE TUBE TO AXLE TEE)
Enuﬂ.l"'.l'l'"il"l"'""l'lllll'll'lll"I'I'ltliiiiiilritttlii'iti'--t llllllllllllllllll Ealﬂsg 1 1
Elipl Eprinsn----------o--o-ooo ------- L N N AR e E Eﬂlﬂ.fl 1 1
IEa'Bkﬂtiiiilttii"-ﬁ iiiiiiiiii & e R R R R R R o B [ T T ] - . 201&37 1 1
15,076 - REAR AXLE BRAKE TUBE TEE
Tae llllllllllllllllllllll S FErEEERAREE T EER . [ EE N I T TR - Eﬂlﬂgl 1. 1
oLt 1 08  T] N BE, M. s s ss sssimvesie s tit e 303 1 1
Lock"aaharl lf'.u' I"tllltti ----- LU R L N LECRCRL I B SO OO B A A O A I R R R ]'Fla 1 1
15,078 - REAR AXLE BRAKE TUBE (AXLE TEE TO WHEEL CYLINDER)
T."-'llbal Eight {incli Euta}.l‘ll. iiiiiii CRE - - ww - - - 256351 1 1
T."ﬂ:.ﬁl Ilﬁft' {11'.11:1. Hut'a}lil-i-it ----- SRR R EE e R FO I T e T e I s 206382 1 1
e el ale L N R L ORI Er BT ARl 201842 5| 5
*Az Hequired




15 BRAKES and CONTROLS

| wsep
GROUP, PART NAME and DESCRIPTION PART |
’ Sk NUMBER | MODEL
2. B 5151516
15,078 - REAR AXLE ERAKE TUBE (AXLE TEE TO WHEEL CYLINDER)(CONT'D.) '
Stud, 3/8"-24 x 3/8"-16 x 1 /WM, ......... el R SR o Selh e ceees |2000G5] 2] 2
Hut'i 3!5"‘2“&.. -------------------- IR N R EEE R E R IO A A N I 153 E 2
Bolt, 3/8%-16 x 5/8" Hx., Hd............. AT SRR RN i1 1
Lockwasher, 3/8" Int. Tooth..........00ceuueens et b A e 201| 5| 5
¥ut, 3/8"-24 Ex, x 3/16" Inv. F1. Tube........ AR R o e R R s o21lk2| 4| k4
15,100 - MASTER CYLINDER OPERATING ROD (PEDAL TO CYLINDER)
Rod (except Convertible)............. SRS A Y o PR R S 2022 1| 1
e e T B B P Sy i e e Ll 2ollie3 T
Clevis Pin, T/16%....... AP S G 5 R s L i Sy i 203558 1| 1
CotteriPin, A/EoN g 18 et e A e G 8 C DS SR P e S |  beo|l 1|1
L T T AR I R R e M L R A TR 2 1 1
15.102 - BRAKE PEDAL
Pedal (inel, Bushing)............. wafa sl 33 el i S eyt 1 PRI 2obb2l| 1) 1
T g S o e s e T I e i U T s o (S i R Y 20425 1| 1
Oiler, Straight, 1/ g Taper Pipe Thd., x 3fun Lnng. ............ B T 202120| 1| 1
N B R m e A R e oDty R LA L8 ....| 204287 2| 2
T R T S e e e T A T it ol (el L R DT o 2o0bl2b| 1| 1
I!'I:I.Bt- saalllv-t--t---tvtntcvtvvv-t ----- R R R R R I I I BT A ED h‘Ts 2 E
Pa& (Blacx}‘iiriii iiiiiiii R R R FEREEEEEN LB B B A B R B B B I LI R L O R R R Eﬂ 32 1 1
Pad (Hickory Brown)........... FEsavde R P e R T BiL AR 2okke7| 1| 1
Pad (Emblem Blue)....... o R e e T i eI SR Aoy A YA 20kh2g9| 1| 1
Pad [Haroun}..,.... i T Qe e A T i P o R R 204430 1| 1
Pad (Cryatal Orsen).......ccorscecécasssarcs SLin ERTEIl s A L G e R 2031 1| 1
ERU(eal S HI M0 Jo s sl S s e e L eiaaIE ekl o g i heany 20u432| 1| 1
15.104 - ERAKE AND CLUTCH PEDAL SHAFT
[ 1
shaft (incl. Lever)(thru Frame)...... sty eivhes satiaincn farh e lioolioan iy +h
T o D o i o e S e i S RS A e B e SO0 ... 204236| 2| 2
15.108 - BRAKE PEDAL RETURN SPRING
sprin'g't# ----- FertEaEm R R Faw LA LB - mowow &AW A F R RSk oo LI RS EDH}'I'BE 1 1
15.112 — BRAKE FEDAL FLATE
Pl&-tlﬂ- IUIPPBI' --------------------------------- o m B R A R e E s R E B EE TR EGT"‘EII'LB 1 1
oy e T T o i e e b ey L S L ) Bl Qi o ... | 2082460 1| 1
Gasket ottt . A OB S B A OO A S Ea O A RO 205L09| 1| 1
T T 1 G R B Y Seaeieinn oot AR 205680 5| 5
15.200 - HAND BRAKE LEVER (FRIME)
Lever (with Off-Set Mtg. Sector)......u.ceeeenennnns R R e e o e st 2083 1 1
Ealt. ;E“ lsxllf,gon‘, Hd'i-' - - FE g e gy AR gy TR PR 1EE 2 2
Lu‘cm“hﬂri 3‘! S“ Haaﬁ sk &k F & FEEFE e FaEms e R Fa R FE FR R FE RS R R R s e 19‘2 E 2

6L

S ™ rs orn

=7

15
ca

b2 (0]

e b Bl e o R B



BRAKES and CONTROLS 15
USED
ROUP, PART NAME and DESCRIPTION PART | ¢y
GROUP, 4 NUMBER | MODEL
515|516
15,218 — HAND BRAEE FRONT CARLE
G&hlai llllllllllllllllllllllll R R ] L R R T F R B EEE R E] Eﬂs‘lTT 1 1
GHP (tn hm&) IIIIIIIIIIIIIIIIIIIII LB B I I O R RN OB B e g @ g g EaaE . - Eﬂlo?l 1 1
Spring (7 1/2" Long)(except Gcn‘mrtible}.... ...... STa athlata (e sTa alatplata clatnleTos 205179 1| 1
Spring (10 1£2" Long){(Conv., o00l¥).ieeursvacancnns T e T s 2055}1 1
B h ABA=RU Hx (Tront bo  BAAr Oable). .. ..o ices.sassasssieassices] 189 2| 2
Grommet (thru Dash)...... A S R Sr e = S o Rk ;Em.suj 1|1
15.220 - HAND ERAEKE FRONT CABLE YOEKE
Ioka."llill g @ &g E R LR g E RS fi!'i!lllllll-l-i. llllllllllllllll - Ry AR eoa EDlE 1 1
cl&ﬂ! ?1nl 5;16“ IB-lszuii-!lll-llll-lllllrlll-l--i--l-il--l--rlll--rilliijirll-l-lln--l--ll ul 1 1
Flatwaahe T s h T Bl A e e aelramasannas T e (B L R 25| 1| 1
Gat‘tar Plnl 3!32. Ilr‘!E"lvtvi—l-‘ lllllllllll * EF EFEEEE SR E R E N EEEE R hl 1 1
15,226 - HAND ERAKE FHONT CABLE CLAMP
ISR T T B P S R R VY R0 Sy 201846| 1| 1
Bolt, 5/16%-2}) x 5/8" Hx, Hd......... ARty PP R kA =g AT 274| 2| 2
Lﬂﬂkﬂ‘&ﬂhﬂr, fls- Hﬂﬁ-li!ll--lol-i R RS RS - L - . - - . EuD E E
Hut' 5!16“-2 Hx‘ill SR Aansansanw R R R R R R R R R R R TR R R R EE e 159 2 E
Clip (on Steering Gear)........... — AR A TR iy veee.e.|20648Y| 1] 1
15,236 - HAND BRAKE CABLE-REAR |
B, e o e il tis ae e s a e a s s A OB G Ak ST (L 0t g LT e et 2obh3g| 1| 1
clip {tu rrme Bl'&ﬂkﬂt} ...... PP S e L EG].'DT]- E E
Clip (to Brake Support PLAte)......icccceeaceccsccnsscccesancnnsnses|20WU3G] 1| 1
HOTE: Above parte used with Brakes listed in Group 15.002.
15.237 - HAND BRAKE CABLE-REAR
S b5 S T A gt S A g gt o) S oy e S R Al 2 SR R Lo 206606 1| 1
Retainer, g Wagher (%o Brake Supnnrt Plate ). e duie i e Sy 206608 2| 2
Clip (to Frame Bracket)......... S P R o R e I A 4 3 201071| 2| 2
NOTE: Above parts used with Brakes liasted in Group 15,007,

65




	kfpm510059.jpg
	kfpm510060.jpg
	kfpm510061.jpg
	kfpm510062.jpg
	kfpm510063.jpg
	kfpm510064.jpg
	kfpm510065.jpg

